

# Journal of Mind and Medical Sciences

Volume 5 | Issue 2

Article 9

2018

## New oral anticoagulants and their reversal agents

Crista L. Laslo

*Clinical Emergency Hospital of Bucharest, Internal Medicine Clinic, Bucharest, Romania*

Anca Pantea Stoian

*Carol Davila University of Medicine and Pharmacy, Department of Diabetes and Nutrition, Bucharest, Romania*

Bogdan Socea

*Carol Davila University of Medicine and Pharmacy, St. Pantelimon Clinical Emergency Hospital, Bucharest, Romania*

Dan N. Paduraru

*Carol Davila University of Medicine and Pharmacy, University Emergency Hospital of Bucharest, 3rd General Surgery Clinic, Bucharest, Romania*

Oana Bodean

*University Emergency Hospital of Bucharest, Department of Obstetrics and Gynecology, Bucharest, Romania*

*See next page for additional authors*

Follow this and additional works at: <https://scholar.valpo.edu/jmms>

 Part of the [Cardiology Commons](#), and the [Other Pharmacy and Pharmaceutical Sciences Commons](#)

### Recommended Citation

Laslo, Crista L.; Pantea Stoian, Anca; Socea, Bogdan; Paduraru, Dan N.; Bodean, Oana; Socea, Laura I.; Neagu, Tiberiu P.; Stanescu, Ana Maria Alexandra; Marcu, Dragos; and Diaconu, Camelia C. (2018) "New oral anticoagulants and their reversal agents," *Journal of Mind and Medical Sciences*: Vol. 5 : Iss. 2 , Article 9.

DOI: 10.22543/7674.52.P195201

Available at: <https://scholar.valpo.edu/jmms/vol5/iss2/9>

This Review Article is brought to you for free and open access by ValpoScholar. It has been accepted for inclusion in Journal of Mind and Medical Sciences by an authorized administrator of ValpoScholar. For more information, please contact a ValpoScholar staff member at [scholar@valpo.edu](mailto:scholar@valpo.edu).

---

# New oral anticoagulants and their reversal agents

## **Authors**

Crista L. Laslo, Anca Pantea Stoian, Bogdan Socea, Dan N. Paduraru, Oana Bodean, Laura I. Socea, Tiberiu P. Neagu, Ana Maria Alexandra Stanescu, Dragos Marcu, and Camelia C. Diaconu



## Review article

# New oral anticoagulants and their reversal agents

Crista L. Laslo<sup>1</sup>, Anca Pantea Stoian<sup>2,3</sup>, Bogdan Socea<sup>2,4</sup>, Dan N. Păduraru<sup>2,5</sup>, Oana Bodean<sup>6</sup>, Laura I. Socea<sup>2,7</sup>, Tiberiu Paul Neagu<sup>2</sup>, Ana Maria Alexandra Stănescu<sup>2</sup>, Dragoș Marcu<sup>2,8</sup>, Camelia C. Diaconu<sup>1,2\*</sup>

<sup>1</sup>Emergency Clinical Hospital of Bucharest, Department of Internal Medicine, Bucharest, Romania; <sup>2</sup>Carol Davila University of Medicine and Pharmacy, Bucharest, Romania, <sup>3</sup>Department of Diabetes and Nutrition; <sup>4</sup>St. Pantelimon Clinical Hospital, Bucharest, Romania; <sup>5</sup>University Emergency Hospital of Bucharest, 3rd General Surgery Clinic, Bucharest, Romania; <sup>6</sup>University Emergency Hospital of Bucharest, Department of Obstetrics and Gynecology, Bucharest, Romania; <sup>7</sup>Faculty of Pharmacy, Department of Organic Chemistry, Bucharest, Romania; <sup>8</sup>Emergency University Central Military Hospital, Bucharest, Romania

### Abstract

Atrial fibrillation is a commonly encountered pathology in medical practice, and its prevalence has shown a continuous rise over the past years. Atrial fibrillation has a significant impact on patients' quality of life, not only due to the standard anticoagulant treatment with vitamin K antagonists that require close monitoring and dose adjustment, but also due to the fragile equilibrium between hemorrhagic and thrombotic risks. The introduction of new oral anticoagulants (NOACs) in the treatment guidelines for atrial fibrillation has improved the quality of life, as NOACs do not require close monitoring or dose adjustments. However, even if the safety profile of the NOACs regarding the hemorrhagic risk is superior to vitamin K antagonists, the problem raised by an unexpected hemorrhage (e.g. severe hemorrhage after an accident) and the need for efficient hemostasis in a chronic anticoagulated patient has remained unsolved. To find a solution for this problem, reversal agents for NOACs have been developed and tested, and two of them, idarucizumab and andexanet-alpha, have already been approved by the FDA, thus making NOACs increasingly appealing as a choice of anticoagulation treatment.

### Keywords

: atrial fibrillation, new oral anticoagulants, idarucizumab, andexanet-alpha

### Highlights

- ✓ Long-term oral anticoagulant therapy includes vitamin K antagonists and new oral anticoagulants (NOACs).
- ✓ The introduction of NOACs in the treatment guidelines for atrial fibrillation has improved the quality of life of patients, as they do not require close monitoring or dose adjustments.
- ✓ NOACs are divided into two broad categories, depending on the mechanism of action: substances that directly inhibit the activity of thrombin (e.g. dabigatran) and substances that directly inhibit activated factor X (e.g. rivaroxaban, apixaban, edoxaban).

**To cite this article:** Laslo CL, Stoian AP, Socea B, Păduraru DN, Bodean O, Socea LI, Neagu TP, Stănescu AM, Marcu D, Diaconu CC. New oral anticoagulants and their reversal agents. *J Mind Med Sci.* 2018; 5(2): 195-201. DOI: 10.22543/7674.52.P195201

## Introduction

### *Atrial fibrillation – epidemiological data*

Atrial fibrillation is a frequent pathology in medical practice, which despite treatment and careful management, remains the primary cause of heart failure, stroke, and even sudden death (1-3).

Epidemiological data show a rise in the prevalence and incidence of this pathology (1). This could be due to easier detection of atrial fibrillation, access to ECG devices, and the possibility of ECG-Holter monitoring, thus discovering paroxysmal atrial fibrillation episodes otherwise undiagnosed.

Global life expectancy has grown significantly between the years 1970 and 2015 (4), in some countries even up to 20 years, with average life expectancy around 80 years at the European level (5). This implies a global increase in the prevalence of the elderly population, as well as of the chronic diseases associated with ageing, that increase the risk of developing atrial fibrillation (e.g. hypertension, ischemic heart disease, valvular diseases, etc.). Atrial fibrillation in Europe is estimated at 3% in adults older than 20 years, with an expected number of 14-17 million patients by 2030 in the European Union (6-8).

### *Anticoagulant medication in patients with atrial fibrillation*

A major complication of atrial fibrillation is the increased risk of stroke. An essential objective in the treatment of atrial fibrillation is the prevention of stroke by using oral anticoagulant therapy (9). Long-term oral anticoagulant therapy includes vitamin K antagonists and new oral anticoagulants that should be personalized for each patient according to comorbidities in order to achieve a balance between thrombotic and hemorrhagic risk (10).

The decision to anticoagulate a patient should take into consideration two scores for the assessment of thrombotic risk and hemorrhagic risk (9).

The CHA<sub>2</sub>DS<sub>2</sub>-VASC score evaluates the risk of stroke in patients with non-valvular atrial fibrillation. CHA<sub>2</sub>DS<sub>2</sub>-VASC is calculated adding the points according to the presence of some major risk factors for stroke (Table 1). Anticoagulation therapy should be reconsidered in patients with a CHA<sub>2</sub>DS<sub>2</sub>-VASC score  $\geq 1$  and is indicated at a score  $\geq 2$  (11, 12).

**Table 1.** CHA<sub>2</sub>DS<sub>2</sub>-VASC score

Points	CHA <sub>2</sub> DS <sub>2</sub> -VASC
1	Congestive heart failure
1	Hypertension
2	Age $\geq 75$ years
1	Diabetes mellitus
2	Stroke/ Transient Ischemic Attack/ Thromboembolic event
1	Vascular disease (prior Myocardial Infarction, Peripheral Arterial Disease or Aortic Plaque)
1	Age 65 to 74 years
1	Sex category (female sex)

The HAS-BLED (Table 2) score assesses hemorrhagic risk. A high score is not a contraindication for anticoagulant treatment, but rather indicates the need for accurate detection and subsequent removal of the modifiable hemorrhagic risk factors. Modifiable hemorrhagic risk factors are uncontrolled arterial hypertension (especially a systolic blood pressure  $> 160$  mmHg), a labile INR or a therapeutic INR in less than 60% of the time, usage of medication that predisposes to bleeding, or excess alcohol usage (13, 14).

**Table 2.** HAS-BLED score.

Points	HAS-BLED
1	Hypertension (uncontrolled, systolic blood pressure $>160$ mmHg)
1	Abnormal renal function
1	Abnormal liver function
1	Stroke
1	Bleeding
1	Labile INR
1	Age $> 65$ years
1	Prior alcohol ( $\geq 8$ drinks/week) or drug usage history
1	Medication usage predisposing to bleeding (antiplatelet agents, NSAIDs)

## Discussions

According to the latest European Society of Cardiology guideline, oral anticoagulant therapy is recommended only in non-valvular atrial fibrillation and is not recommended in patients with valvular atrial fibrillation (atrial fibrillation in patients with mitral stenosis or prosthetic valve) (8). In deciding the anticoagulant treatment, the comorbidities of the patient play a very important role (15-17).

### *New oral anticoagulants*

These molecules have been developed because of the multiple disadvantages of vitamin K antagonists. Vitamin K antagonists (warfarin, acenocoumarol) have a long duration of action, with a long half-life and an unpredictable anticoagulant effect that requires careful and constant monitoring by checking the value of INR and adjusting doses accordingly. New oral anticoagulants have been synthesized as a higher-safety therapeutic option. These are divided into two broad categories, depending on the mechanism of action: substances that directly inhibit the activity of thrombin (e.g. dabigatran) and substances that directly inhibit activated factor X (e.g. rivaroxaban, apixaban, edoxaban). These new classes of anticoagulants have the advantage of a more predictable anticoagulant effect, fixed doses, and not requiring INR monitoring. In addition, studies have demonstrated the superior safety profile of the new anticoagulants compared to warfarin in the case of non-valvular atrial fibrillation (18). NOACs offer a superior safety profile compared with coumarinic anticoagulants in patients who need surgical interventions, with a shorter presurgery interrupting period.

*Dabigatran*, the first approved NOAC, was introduced following the results of the RE-LY study (18). The dose of dabigatran is 110 mg twice daily or 150 mg twice daily, the study demonstrating that both doses are non-inferior to warfarin. Compared to warfarin, dabigatran 110 mg, administered twice daily, demonstrated a lower rate of major hemorrhage, with similar per cent of stroke or systemic embolism (18). Administered 150 mg twice daily, dabigatran had similar major bleeding rates to warfarin, but lower rates of stroke or systemic embolism (18). The daily dose of dabigatran depends on the age and comorbidities of the patient. Treatment with dabigatran has been associated with a higher rate of digestive hemorrhage and dyspeptic

symptoms. A possible explanation may be the tartaric acid, a component of the capsule, which is intended to provide a lower pH and better absorption at the digestive level (18). Dabigatran has predominantly renal elimination (80%); it is not recommended in patients with a creatinine clearance (CrCl) between 30-59 mL/min and is contraindicated in patients with CrCl less than 30mL/min (19, 20).

*Rivaroxaban*, according to the ROCKET-AF study, is also non-inferior to warfarin, with similar rates of stroke and systemic embolism prevention and of hemorrhagic risk (21). However, in the group of patients treated with rivaroxaban, a lower incidence of intracranial hemorrhage was observed and a greater frequency of digestive hemorrhage. The usual dose of rivaroxaban is a single dose of 20 mg per day or 10 mg/day for patients with a CrCl of 15-49 mL/min (21, 22).

*Apixaban* has been shown in the ARISTOTLE study to be superior to warfarin regarding stroke prevention (18). Compared to warfarin, apixaban had lower rates of bleeding of any type, both intracranial hemorrhages and gastrointestinal bleeding, and is the only NOAC that shows significantly lower rates of all types of bleeding (23). Also, the group of patients treated with apixaban had a lower incidence of myocardial infarction than the group treated with warfarin. This result could be an advantage of apixaban compared to dabigatran, which had a higher incidence of myocardial infarction compared to the warfarin-treated group. The standard dose of apixaban is 5 mg twice daily, apixaban being the NOAC with the lowest percentage of renal elimination (25%) (23). A lower dose to 2.5 mg twice daily is recommended if at least two of the three criteria are present: age > 80 years, weight < 60 kg or serum creatinine > 1.5 mg/dL (24).

The latest NOAC is *edoxaban*, which was compared to warfarin in the ENGAGE-AF-TIMI study (25). Edoxaban has two dose regimens: high (a single daily dose of 60 mg) or low (a single daily dose of 30 mg). Edoxaban proved to be non-inferior to warfarin regarding the prevention of ischemic stroke and systemic emboli, with a higher incidence of ischemic stroke when taken in a low-dose regimen, and a lower incidence when taken in the high-dose regimen (25). Both dose regimens demonstrate a significant decrease in bleeding complications, both intracranial hemorrhages and fatal hemorrhages, the only exception

being gastrointestinal hemorrhages that have a higher frequency only in the high-dose regimen group (25). An important drug interaction occurs with glycoprotein P inhibitors, such as verapamil or quinidine, so, in case of concomitant medication with these drugs, the dose of edoxaban should be reduced by half. Edoxaban is not recommended in patients with CrCl <30 mL/min. Doses should be adjusted for patients with a CrCl between 15-49 mL/min, at 30 or 15 mg per day (25, 26).

All NOACs have demonstrated a superior safety profile or at least non-inferior to warfarin regarding hemorrhagic risk, and are at least non-inferior to warfarin in the prevention of ischemic stroke and systemic embolism. However, the frequency of digestive hemorrhage was higher in patients treated with dabigatran, rivaroxaban, or edoxaban compared to patients treated with warfarin, apixaban being the NOAC with the lowest frequency of all types of hemorrhage, including gastrointestinal bleedings (27).

The NOACs are not recommended in patients with severe renal dysfunction. A major drawback has been, until recently, the lack of an antidote, with the impossibility of stopping the anticoagulant effect in case of severely fatal bleeding (for example following severe trauma, the need of an emergency or urgent operation, etc.) (28, 29). Numerous surgical interventions, especially pelvic surgery, in both men and women, even not major, are associated with intraoperative blood losses (30). Elimination of NOACs is realized at the renal level, so kidney function must be carefully monitored during treatment with NOACs by monitoring the serum creatinine, both preoperative and postoperative (31).

*New perspectives in the acute treatment of hemorrhage in patients taking NOACs: reversal agents Idarucizumab and Andexanet Alpha*

To counter the anticoagulant effects of NOACs in case of acute bleeding, the reversal agents idarucizumab and andexanet alpha were recently introduced on the market.

*Idarucizumab* is a monoclonal antibody that acts against dabigatran and was introduced on the market following the results of a REVERSE-AD study (32). Idarucizumab is given in a total dose of 5 g, divided into two 50 mL bolus infusions, over 10-15 minutes. Its effect is fast, the median time to reversing the effect being 2.5 hours (33). Idarucizumab has been approved

in Europe and is indicated in life-threatening bleedings or emergency surgery, in patients with chronic anticoagulant therapy with dabigatran (34).

In patients receiving preprocedural idarucizumab, efficient periprocedural hemostasis was obtained in 93.4% of the cases (33). In addition, administration of idarucizumab does not expose to an additional procoagulant post-administration risk, the risk depending on the pre-existing risk factors of each patient. Only 4.8% of patients had thrombotic events within 30 days after idarucizumab administration (33). Idarucizumab can be administered regardless of the renal function, without the need for dose adjustment. One drawback is the lack of data regarding the use of idarucizumab in patients younger than 18 years old and in pregnant women.

Also, immunogenic reactions may occur after administration of idarucizumab. So far, no allergic reactions to idarucizumab have been reported, but some cases of immunogenic reactions with anti-idarucizumab antibodies production have been reported, without affecting the response in case of a future administration (34). However, the data regarding these situations is limited and remains the subject of future studies.

*Andexanet Alfa* is a recombinant modified human factor Xa molecule and is the second reversal molecule, recently approved by the FDA, against rivaroxaban and apixaban. According to the Andexanet-Alfa 4 study, it demonstrated its efficacy on both rivaroxaban and apixaban, without significant adverse effects (35). Andexanet Alfa was administered depending on the last dose of anticoagulant taken by the patient: if the last dose was administered more than 7 hours before, then 400 mg of Andexanet Alfa had been given as a bolus, followed by 480 mg during 2 hours infusion. If the last dose of anticoagulant was taken less than 7 hours or if the last dose was unknown, then 800 mg of Andexanet Alfa had been given as a bolus, followed by 960 mg during 2 hours infusion (35). Effective hemostasis was reached 12 hours after infusion with Andexanet Alfa, being present in 79% of the study population. At 30 days post-administration, thrombotic events occurred in 18% of patients, and the mortality rate was 15% (35).

*Ciraparantag* is a new reversing agent, which is the subject of the currently undergoing study "Phase 2 Placebo-Controlled, Single-Site, Single-Blind Study of Rivaroxaban Reversal by Ciraparantag as Measured by WBCT" (36). Ciraparantag is a water-soluble molecule

that binds heparin and direct factor Xa and IIa inhibitors, which had promising results in phase I studies, managing to reverse anticoagulation due to edoxaban after a dose of 100-300 mg (36).

## Conclusions

NOACs have entered the clinical practice, being recommended by international guidelines, demonstrating their efficacy and superior safety profile compared to warfarin. The emergence and approval of the new molecules, idarucizumab and andexanet alfa, solve one of the most important drawbacks of NOACs, the absence of a reversal agent, and provides the opportunity for better control of life-threatening bleedings or uncontrollable hemorrhages in emergency surgeries, for patients who follow chronic treatment with NOACs (37, 38).

## Conflict of interest disclosure

The authors declare that there are no conflicts of interest to be disclosed for this article.

## References

1. Ball J, Carrington MJ, McMurray JJ, Stewart S. Atrial fibrillation: profile and burden of an evolving epidemic in the 21st century. *Int J Cardiol.* 2013; 167(5): 1807-24. PMID: 23380698, DOI: 10.1016/j.ijcard.2012.12.093
2. Diaconu C, Bălăceanu A. Atrial fibrillation and comorbidities in very elderly patients. *Arch Balk Med Union.* 2015; 50(2): 190-3.
3. Iancu MA, Diaconu C, Dediu G, et al. An analysis of hypertensive male patients addressed to a primary practice. *J Hypertens.* 2016; 34(S1): e323.
4. <https://www.statista.com/statistics/236775/increase-in-life-expectancy-worldwide-by-country/> (accessed May 10, 2018)
5. <https://www.statista.com/statistics/274514/life-expectancy-in-europe/> (accessed May 10, 2018)
6. Diaconu CC, Dediu GN, Iancu MA. Drug-induced arterial hypertension, a frequently ignored cause of secondary hypertension: a review. *Acta Cardiol.* 2018; PMID: 29291681, DOI: 10.1080/00015385.2017.1421445
7. Diaconu C, Bălăceanu A, Bartoş D. Venous thromboembolism in pregnant woman – a challenge for the clinician. *Central European Journal of Medicine.* 2013; 8(5): 548-552. DOI 10.2478/s11536-013-0193-2.
8. Kirchhof P, Benussi S, Kotecha D, Ahlsson A, Atar D, Casadei B, Castella M, Diener HC, Heidbuchel H, Hindricks JHG, Manolis AS, Oldgren J, Popescu BA, Schotten U, Van Putte B, Vardas P. 2016 ESC Guidelines for the management of atrial fibrillation developed in collaboration with EACTS. *Eur Heart J.* 2016; 37(38): 2893–962. PMID: 27567408, DOI: 10.1093/eurheartj/ehw210
9. Gallego P, Roldán V, Torregrosa JM, Gálvez J, Valdés M, Vicente V, Marín F, Lip GY. Relation of the HAS-BLED bleeding risk score to major bleeding, cardiovascular events and mortality in patients with atrial fibrillation. *Circ Arrhythm Electrophysiol.* 2012; 5(2): 312–318. PMID: 22319005, DOI: 10.1161/CIRCEP.111.967000
10. Wittkowsky AK. Novel oral anticoagulants and their role in clinical practice. *Pharmacotherapy.* 2011; 31(12): 1175–91. PMID: 22122180, DOI: 10.1592/phco.31.12.1175
11. Lutz J, Jurk K, Schinzel H. Direct oral anticoagulants in patients with chronic kidney disease: patient selection and special considerations. *Int J Nephrol Renovasc Dis.* 2017; 10: 135–143. PMID: 28652799, DOI: 10.2147/IJNRD.S105771
12. Diaconu C, Bălăceanu A, Ghinescu M. A neck mass that disappears at compression: is it a reason for concern? *Acta Medica Mediterranea.* 2015; 31: 339-341.
13. Tincu RC, Cobilinschi C, Tomescu D, Coman L, Tincu I, Diaconu C, Macovei RA. Favourable results for L-carnitine use in valproic acid acute poisoning. *Farmacia.* 2017; 65(3): 396-400.
14. Diaconu C, Nastasă A, Zaki AR, Arsalan M. Type 2 diabetes: a driver for chronic heart failure. 2nd International Conference on Interdisciplinary Management of Diabetes Mellitus and its Complications – INTERDIAB 2016 Proceedings; pp 201-210. Editura Niculescu. Editors: Cristian Serafinceanu, Octavian Negoită, Viviana Elian.
15. Diaconu C, Bălăceanu A, Moroşan E. Sepsis biomarkers: past, present and future. *Farmacia.* 2015; 63(6): 811-15.
16. Dediu G, Diaconu C, Dumitrache Rujinski S, Iancu A, Bălăceanu A, Dina I, Bogdan M. May inflammatory markers be used for monitoring the continuous positive airway pressure effect in patients with obstructive sleep apnea and arrhythmias? *Med Hypotheses.* 2018, 115: 81-86. PMID: 29685205, DOI: 10.1016/j.mehy.2018.04.003
17. Dong T, Copeland A, Gangidine M, Schreiber-Gregory D, Ritter EM, Durning SJ. Factors

- associated with surgery clerkship performance and subsequent USMLE Step Scores. *J Surg Educ.* 2018; pii: S1931-7204(17)30830-9. PMID: 29545128, DOI: 10.1016/j.jsurg.2018.02.017
18. Connolly SJ, Ezekowitz MD, Yusuf S, Eikelboom J, Oldgren J, Parekh A, Pogue J, Reilly PA, Themeles E, Varrone J, Wang S, Alings M, Xavier D, Zhu J, Diaz R, Lewis BS, Darius H, Diener HC, Joyner CD, Wallentin L. RE-LY Steering Committee and Investigators. Dabigatran versus warfarin in patients with atrial fibrillation. *N Engl J Med.* 2009; 361(12): 1139–51. PMID: 19717844, DOI: 10.1056/NEJMoa0905561
  19. Bratu O, Mischianu D, Spinu D, et al. Paraneoplastic syndrome in primitive retroperitoneal tumors. *Chirurgia.* 2013; 108(1): 26-31.
  20. Rădulescu D, Balcangiu Stroescu A, Pricop C, Geavlete B, Negrei C, Bratu O, Ginghină O, Văcăroiu I. Vitamin K influence on cardiovascular mortality in chronic hemodialysed patients. *Revista de Chimie.* 2017; 68(1): 52-54.
  21. Patel MR, Mahaffey KW, Garg J, Pan G, Singer DE, Hacke W, Breithardt G, Halperin JL, Hankey GJ, Piccini JP, Becker RC, Nessel CC, Paolini JF, Berkowitz SD, Fox KA, Califf RM; ROCKET AF Investigators. Rivaroxaban versus warfarin in nonvalvular atrial fibrillation. *N Engl J Med.* 2011; 365(10): 883–91. PMID: 21830957, DOI: 10.1056/NEJMoa1009638
  22. Niculae A, Peride I, Vinereanu V, Rădulescu D, Bratu O, Geavlete B, Checheriță IA. Nephrotic syndrome secondary to amyloidosis in a patient with monoclonal gammopathy with renal significance (MGRS). *Rom J Morphol Embryol.* 2017; 58(3): 1065-8.
  23. Granger CB, Alexander JH, McMurray JJ, Lopes RD, Hylek EM, Hanna M, Al-Khalidi HR, Ansell J, Atar D, Avezum A, Bahit MC, Diaz R, Easton JD, Ezekowitz JA, Flaker G, Garcia D, Geraldes M, Gersh BJ, Golitsyn S, Goto S, Hermosillo AG, Hohnloser SH, Horowitz J, Mohan P, Jansky P, Lewis BS, Lopez-Sendon JL, Pais P, Parkhomenko A, Verheugt FW, Zhu J, Wallentin L. ARISTOTLE Committees and Investigators. Apixaban versus warfarin in patients with atrial fibrillation. *N Engl J Med.* 2011; 365(11): 981–92. PMID: 21870978, DOI: 10.1056/NEJMoa1107039
  24. Stanimir M, Chiutu LC, Wese S, Milulescu A, Nemes RN, Bratu O. Mullerianosis of the urinary bladder: a rare case report and review of the literature. *Rom J Morphol Embryol.* 2016; 57(2): 849-852. PMID: 27833981
  25. Giugliano RP, Ruff CT, Braunwald E, Murphy SA, Wiviott SD, Halperin JL, Waldo AL, Ezekowitz MD, Weitz JI, Špinar J, Ruzylo W, Ruda M, Koretsune Y, Betcher J, Shi M, Grip LT, Patel SP, Patel I, Hanyok JJ, Mercuri M, Antman EM. ENGAGE AF-TIMI 48 Investigators. Edoxaban versus warfarin in patients with atrial fibrillation. *N Engl J Med.* 2013; 369(22): 2093–104. PMID: 24251359, DOI: 10.1056/NEJMoa1310907
  26. Radavoi GD, Jinga V, Bratu OG, Mischianu DLD, Pricop C, Mates D, Radoi VE, Ursu RI, Jinga M, Iordache P. A comprehensive analysis of genome-association studies to identify prostate cancer susceptibility loci for the Romanian population. *Rom J Morphol Embryol.* 2016; 57(2): 467-75.
  27. Balaceanu A, Diaconu C, Aron G. Budd-Chiari syndrome as an initial presentation of hepatocellular carcinoma – a case report. *Med Ultrason.* 2014; 16(2): 172-4. PMID: 24791850
  28. Guteanu R, Bobocea AC, Dumitrescu M, Miron BA. The role of mediastinoscopy for diagnosis of isolated mediastinal lymphadenopathies. *J Clin Invest Surg.* 2017; 2(2): 120-125. DOI: 10.25083/2559.5555.22.120125
  29. Scarneciu I, Lupu S, Pricop C, Scarneciu C. Morbidity and impact on quality of life in patients with indwelling ureteral stents: a 10-year clinical experience. *Pak J Med Sci.* 2015; 31(3): 522-526. PMID: 26150836, DOI: 10.12669/pjms.313.6759
  30. Pricop C, Dragimir S, Mardari B, et al. Factors influencing recurrent reflux acute pyelonephritis in patients with JJ ureteral stent after discharge. *Archives of Biological Sciences.* 2014; 66(4): 1581-4.
  31. Scarneciu I, Muntean I, Scarneciu C, et al. Diagnosis and renal lithiasis treatment using ultrasounds. *Metalurgia International.* 2010; 15(11): 112-5.
  32. Motofei IG, Rowland DL, Georgescu SR, Tampa M, Baconi D, Stefanescu E, Baleanu BC, Balalau C, Constantin V, Paunica S. Finasteride adverse effects in subjects with androgenic alopecia: A possible therapeutic approach according to the lateralization process of the brain. *J Dermatolog Treat.* 2016; 27(6): 495-497. DOI: 10.3109/09546634.2016.1161155
  33. Thomas S, Makris M. The reversal of anticoagulation in clinical practice. *Clin Med (Lond).* 2018; 18(4): 314-319. PMID: 30072557, DOI: 10.7861/clinmedicine.18-4-314



34. Farmakis D, Davlouros P, Giamouzis G, Giannakoulas G, Pipilis A, Tsivgoulis G, Parissis J. Direct Oral Anticoagulants in Nonvalvular Atrial Fibrillation: Practical Considerations on the Choice of Agent and Dosing. *Cardiology*. 2018; 140(2): 126-132. PMID: 29975925, DOI: 10.1159/000489922
35. Connolly SJ, Milling TJ Jr, Eikelboom JW, Gibson CM, Curnutte JT, Gold A, Bronson MD, Lu G, Conley PB, Verhamme P, Schmidt J, Middeldorp S, Cohen AT, Beyer-Westendorf J, Albaladejo P, Lopez-Sendon J, Goodman S, Leeds J, Wiens BL, Siegal DM, Zotova E, Meeks B, Nakamya J, Lim WT, Crowther M; ANNEXA-4 Investigators. The ANNEXA-4 Investigators. Andexanet alfa for acute major bleeding associated with factor Xa Inhibitors. *N Engl J Med*. 2016; 375(12): 1131–1141. PMID: 27573206, DOI: 10.1056/NEJMoa1607887
36. Diaconu CC, Manea M, Iancu MA, Stanescu AMA, Socea B, Spinu DA, Marcu D, Bratu OG. Hyponatremia in patients with heart failure: a prognostic marker. *Revista de Chimie*. 2018; 69(5): 1071-74.
37. Ansell JE, Bakhru SH, Laulicht BE, Steiner SS, Grosso MA, Brown K, Dishy V, Lanz HJ, Mercuri MF, Noveck RJ, Costin JC. Single-dose ciraparantag safely and completely reverses anticoagulant effects of edoxaban. *Thromb Haemos*. 2017; 117(2): 238-245. PMID: 27853809, DOI: 10.1160/TH16-03-0224
38. Diaconu CC, Dragoi CM, Bratu OG, Neagu TP, Pantea Stoian A, Cobelschi PC, Nicolae AC, Iancu MA, Hainarosie R, Stanescu AMA, Socea B. New approaches and perspectives for the pharmacological treatment of arterial hypertension. *Farmacia*. 2018; 66(3): 408-15.